


TEST CERTIFICATE

issued by the
Circuit Protection and Materials Testing Laboratory

Page of Date CERTIFICATE No Issue

S T Brown A Friday
 Head of Plant Integrity Laboratory Manager

Authorised by 
 R Dean P W Davis
 Head of Electrical Power Quality Manager, ERA

Electrical Testing of Rubber material to BSI 921:1976

ERA Project No. : 7M0148801
 Client : COBA Plastics Ltd, Marlborough, Fleckney, Leicester, LE8 8UR
 (name and address)
 Client Order No : 14021
 Test Material : Sample of rubber mat : 3m x 0.9m x 9.5 mm
 Client Reference : Switch Gear Rubber Matting
 ERA Material Reference : COBA/7M0148801
 Date Received : 06 October 2003
 Sampling : Tests conducted at 18 positions across mat.
 Test Procedure : BS921 : 1976, clause 7.1
 Results : At no position on the surface of the mat did the leakage current
 between the electrodes exceed 160mA/m^2 when energised at
 15,000 V rms
 Date of Test : 16 October 2003

The test results relate only to the specimens measured.

END

Copyright of this certificate is owned by ERA Technology Ltd. The certificate may not be reproduced other than in full.